



**CHETAN R. RAIKAR**

Chairman & Managing Director

**TEST REPORT NO. & DATE**

**R&D/GOR/LAB/2013/GOR0103913/981  
28/08/2013**

PAGE 1 OF 1

1. Name & Address of Customer

M/s. RECONS BUILDING PRODUCTS PVT. LTD.  
Swagat Bldg., 2nd Floor, Shradhhanand Rd., Nr. Navin Thakkar Hall,  
Vile Parle (E), Mumbai-57.

2. Project / Site

Lokhandwala Construction

3. Customer's Reference

Ltr. dtd. 09/07/13

4. Sample

- |                      |                  |
|----------------------|------------------|
| i) Description       | Premixed Plaster |
| ii) Quantity         | 40 Kg.           |
| iii) Date of receipt | 09/07/2013       |
| iv) Condition        | Acceptable       |

5. Test method followed, if any

--

6. Date of Testing/Casting

19/07/2013



**TEST REPORT**

1. Name of Sample : **EZEE MIX (Premixed Plaster)**
2. Name of Manufacture : **M/s. RECONS BUILDING PRODUCTS PVT. Ltd**
3. Specimen Preparation :
- (a). Sample was prepared by adding water in received dry mortar.  
The water was added in the dry sample as per manufacture's specification  
Specification as follows :  
W/p ratio - 0.15
- (b). Specimen size : 70.6 x 70.6 x 70.6 mm
- (c). Curing condition : Normal water bath curing.

**4. Results**

Sr. No.	Type of Test	Results
1.	Water Quantity for 25 kg. Sample (Ltr.)	6.0
2	Flow Table (%)	--
3	Setting Time (min)	
	1) Intial Setting Time	160
	2) Final Setting Time	210
4	Pot Life (min)	--
5	Compressive Strength (N/mm <sup>2</sup> )	
	a) 1 days	--
	b) 3 days	2.45
	c) 7 days	5.58
	d) 28 days	9.11
6	Flexural Strength (N/mm <sup>2</sup> )	
	a) 7 days	--
	b) 28 days	--
7	Tensile Strength (N/mm <sup>2</sup> )	
	b) 7 days	--
	c) 28 days	--
8	Wet Density (Kg/m <sup>3</sup> )	2219
9	Dry Density (Kg/m <sup>3</sup> )	1559
10	Bulk Density (Kg/Ltr)	--

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.

*Handwritten signature: Anande*

m authenticates reports • Hologram authenticates reports • Hologram authenticates reports • Hologram authenticates reports • Hologram authenticates reports